SPARE PARTS LIST

MODEL NO. 4191D

PAGE 1

ITEM PART NO. DESCRIPTION QTY NOTE
001 343530-1 BAND B 1
002 911146-6 PAN HEAD SCREW M4X25 1
003  858505-2 NAME PLATE 4191D 1
004 629688-3 DC MOTOR 12V 1
005 416142-4 MOTOR HOUSING 1
006  421198-4 CAP 1
007  242030-7 TANK 1
008 911146-6 PAN HEAD SCREW M4X25 1
009 163159-5 TANK HOLDER 1
010 261056-0 RUBBER WASHER 12 1
011 416146-6 CAP 1
012 416186-4 VINYL TUBE 5 1
013 416145-8 NUT 1
014  233024-3 COMPRESSION SPRING 4 1
015 265995-6 TAPPING SCREW 4X18 3
016  415680-3 LOCK OFF LEVER 1
017  182850-6 HOUSING SET 1
INC. 22
018  423294-4 RUBBER SHEET 1
019 643909-9 BATTERY HOLDER 1
020 192597-4 BATTERY 1222 SET 1
021  423294-4 RUBBER SHEET 1
022  182850-6 HOUSING SET 1
INC. 17
023  911148-2 PAN HEAD SCREW M4X25 1
024  819080-3 MAKITA LABEL 1
025 266050-7 TAPPING SCREW 4X30 2
026  266050-7 TAPPING SCREW 4X30 1
027  931202-6 HEX. NUT M5 1
028  265995-6 TAPPING SCREW 4X18 3
029 651891-8 SWITCH V-15-3A6 1
030 931102-0 HEX. NUT M4 1
031 415679-8 SWITCH LEVER 1
032 214027-6 PLANE BEARING 4 1
033 226819-1 GEAR COMPLETE 8-68 1
034  253307-5 THIN WASHER 4 1
035 214019-5 PLANE BEARING 4 1
036 961004-6 RETAINING RING S-8 1
037 226448-0 HELICAL GEAR 33 1
038 253215-0 FLAT WASHER 8 1
039 211033-2 BALL BEARING 608LB 1
040 231240-1 COMPRESSION SPRING 7 1
041  268002-4 PIN 5 1
042  152536-6 WATER SUPPLY COCK COMPLETE 1
043  265756-4 THUMB SCREW M5X10 1
044  265756-4 THUMB SCREW M5X10 1
045 942101-7 SPRING WASHER 5 1
046  941101-4 FLAT WASHER 5 1
047 168318-6 BASE 1
048  951131-7 SPRING PIN 4-40 1
049 941101-4 FLAT WASHER 5 1
050 942101-7 SPRING WASHER 5 1
051 265756-4 THUMB SCREW M5X10 1
052 961011-9 STOP RING E-4 1
053  331483-6 NOZZLE 1
054  254031-3 WOODRUFF KEY 3 1
055 322810-8 SPINDLE 1
056 211061-7 BALL BEARING 6000LLB 1
057 416147-4 BLADE CASE 1
058  265995-6 TAPPING SCREW 4X18 3
059  415677-2 BEARING BOX 1




SPARE PARTS LIST

MODEL NO. 4191D

PAGE 2

ITEM PART NO. DESCRIPTION QTY NOTE
060 421561-1 PACKING 1
061 163372-5 RETAINER 1
062 224324-2 INNER FLANGE 28 1
063  224177-9 OUTER FLANGE 28 1
064 922212-4 HEX. SOCKET HEAD BOLT M5X12 1
065  344595-6 ANGULAR GUIDE 1
066 268028-6 PIN 5 1
067  344593-0 DEPTH GUIDE 1
068 268004-0 PIN 4 1
069 961017-7 STOP RING E-3 2
070 213026-5 ORING 7 1
AO01  344532-0 SET PLATE 1
AO02  414938-7 BATTERY COVER 1
AO03  783202-0 HEX. WRENCH 4 1
AO04 B-21098 DIAMOND WHEEL 85MM TIM WET EN 1
B02 134821-9 BASE ASS'Y 1

INC. 47,65-69




SERVICE DRAWING

MODEL NO. 4191D

PAGE 1

24

NN

!

M@K

7y
~Q%
o

N
e

2 B
2,

27
2 // B

=

57

™ 60 St
X /Q 61 é % a9
/,) , 62 \J’g
8 @@L / 67 T
I A

19 " Eyy
I
-\';‘/;ﬁ g 14\%
Pt N

A

1 DL
i 29 // ﬁ%
=~ 35 Q/ P, ’

N
o

s




